
18

Replacement Parts

540200853  Top/Frame Assembly

ITEM       PART NO. DESCRIPTION QTY.

   1      540092704 Gas Spring    1
   2      540200849 Frame    1
   3      540001765 Bolt, Hex, 3/8”-16 x 3”    1
   4      540099065 Nut, Hex, Nylon Lock, 3/8”-16    1
   5      540099015 Bolt, Hex, 5/16”-18 x 1-1/2”    1
   6      540099079 Nut, Hex, Nylon Lock, 5/16”-18    1
   7      540099082 Pin, Cotter, #13    2
   8      540099102 Pin, Clevis, 5/16” x 1-1/4” w/ 2 holes    1
   9      540104804 Decal, Husqvarna    1
  10      540200027 Decal, Caution List    1

1

10

8

9

7

6

5

4

2

3


	Repair Parts
	Main Assembly
	Top/ Frame Assy.
	Top Assembly
	Vacuum Assy.
	Spindle Drive Kits
	Accessories - Aux. Engine
	Deck Boot
	Mini Custom Kit
	Hitch
	Front Weight Bar

	Gen II Custom Kit
	Hitch
	Front Weight Bar

	Gen I Custom Kit
	Hitch
	Front Weight Bar

	iZ Custom Kit
	Hitch
	Front Weight Bar

	Spindle Drive Fan Assy.
	Parts List





